

The following sample(s) was/were submitted and identified on behalf of the clients as : BATH MAT

SGS Job No. : SZIN1603003693PC - SZ
Material : DIATOMITE PAPER PULP
Date of Sample Received : 29 Mar 2016
Testing Period : 29 Mar 2016 - 05 Apr 2016
Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).
Test Results : Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch



Trophy Zhang
Approved Signatory



Test Report

No. CANML1605038301

Date: 05 Apr 2016

Page 2 of 3

Test Results :

Test Part Description :

Specimen No.	SGS Sample ID	Description
SN1	CAN16-050383.001	Gray board

Remarks :

- (1) 1 mg/kg = 1 ppm = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected (< MDL)
- (4) "-" = Not Regulated

Asbestos

Test Method : With reference to ISO 22262-1:2012 and NIOSH 9000:1994, Analysis was performed by PLM and XRD.

Test Item(s)	CAS NO.	Unit	MDL	001
Chrysotile	12001-29-5	% (m/m)	0.1	Negative
Amosite	12172-73-5	% (m/m)	0.1	Negative
Crocidolite	12001-28-4	% (m/m)	0.1	Negative
Anthophyllite	77536-67-5	% (m/m)	0.1	Negative
Tremolite	77536-68-6	% (m/m)	0.1	Negative
Actinolite	77536-66-4	% (m/m)	0.1	Negative

Notes :

1. Negative means the absence of asbestos, Positive means the presence of asbestos.



Sample photo:



SGS authenticate the photo on original report only

*** End of Report ***